
  

 

DRAFT  |  August 2023 





  

 

 

 

 
BWRF Wastewater Study and Utility Plan 

WASTEWATER UTILITY PLAN 

DRAFT  |  August 2023 

 

This document is released for the 
purpose of information exchange review 
and planning only under the authority of 

Jeffrey S. Berlin, August 22, 2023, 
Colorado License No. 40005. 





WASTEWATER UTILITY PLAN | CITY AND COUNTY OF BROOMFIELD 

 DRAFT | AUGUST 2023 | i 

pw://Carollo/Documents/CO/Broomfield/201442-000000/03 Reports and Studies/02 Deliverables/_Cover-TOC 

Contents 
Executive Summary 

Planning Objectives ES-1 

Planning Requirements ES-1 

Flows and Loads ES-1 

Regulations ES-2 

Greenhouse Gas Emissions ES-2 

Asset Condition ES-2 
[...]
Table 4.8 Projected Solids to Digesters Values 12 

Table 4.9 Anaerobic Digester Design Criteria 13 

Table 4.10 Projected Digested Solids Values 15 

Table 4.11 Projected Solids to Dewatering Values Considering Operation Schedule 16 

Table 4.12 Centrifuge Design Criteria 16 

Table 4.13 Projected Dewatered Solids Values 17 

Table 4.14 Projected Centrate Flows Assuming Operational Dewatering 17 

Table 4.15 Centrate Storage Tank Design Criteria 18 

Table 4.16 Projected Biogas Values 21 

Table 4.17 Construction Allowances, Contingencies, and Assumptions 22 

Table 4.18 Unit Cost Assumptions 23 

Table 4.19 D3 and D5 RIN Pricing 25 

Table 4.20 Historical Voluntary Market Pricing 27 

Table 4.21 Estimated RNG Pipeline Injection Project Cost 29 

Table 4.22 Estimated RNG Pipeline Injection NPV – Baseline Condition 30 

Table 4.23 Estimated RNG Pipeline Injection NPV – Variable D3 RIN Pricing 30 

Table 4.24 Estimated Cogeneration Project Cost 31 

Table 4.25 Estimated Cogeneration NPV – Baseline Condition 32 

Table 4.26 Estimated Cogeneration NPV – Variable eRIN Pricing 33 

Table 4.27 BWRF Biogas Utilization Alternatives GHG Emissions and Offsets 
Estimates Comparison 35 

Table 5.1 Projected Facility Service Population 2023-2050 5-5

Table 5.2 Projected Flows, 2030-2050 5-6

Table 5.3 Qualitative Cost Comparison of Satellite Facility Options 5-10

Table 5.4 Satellite Facility Alternative Criteria Analysis and Comparison 5-11

Table 6.1 Pre-Application Monitoring Requirements for DPR Projects in Colorado 6-3



WASTEWATER UTILITY PLAN | CITY AND COUNTY OF BROOMFIELD 

DRAFT | AUGUST 2023 | ix 

Table 6.2 6-5

Table 6.3 6-7

Table 6.4 6-9

Table 6.5 6-11

Table 6.6 6-12

Table 7.1 7-3

Table 7.2 7-14

Table 7.3 7-20

Table 7.4 

BWRF Effluent and National Primary Drinking Water Regulations MCLs 

Projected Reusable Effluent and Non-Potable Demand, 2040 

Cost Estimate for Conceptual DPR/IPR Conveyance 

Cost Estimate for CBAT-based Treatment 

Capital Cost Summary for IPR and DPR Systems 

Project Groupings and Phasing 

Proposed CIP Schedule 

Cost Parameters and Adders 

Initial Construction and Project Cost Estimates for Project Phases – 
March 2023 

CIP Costs by Project Driver

7-21

Figures 
Figure ES.1 BWRF Facility Asset Condition Site Plan ES-3 

Figure ES.2 BWRF CIP – Proposed Improvements in 5 Phases ES-5 

Figure ES.3 ES-7 

Figure 1.1 1-2

Figure 1.2 1-3

Figure 1.3 1-3

Figure 1.4 

BWRF CIP – Schedule Over Next 10 Years 

BWRF Service Area 

Daily Influent Flow and 30-day Running Average from 2017-2022 

Daily Influent BOD₅ Load and 30-day Running Average from 2017-2022 

Daily Influent TSS Load and 30-day Running Average from 2017-2022 1-4

Figure 1.5 Daily Influent TKN and NH4 Loads and 30-day Running Averages from 
2017-2022 1-5

Figure 1.6 Daily Influent TP Load and 30-day Running Average from 2017-2022 1-5

Figure 1.7 IQR Outlier Exclusion Method Applied to Daily Influent BOD Values 1-6

Figure 1.8 IQR Outlier Exclusion Method Applied to Daily Influent TSS Values 1-6

Figure 1.9 IQR Outlier Exclusion Method Applied to Daily Influent TKN Values 1-7

Figure 1.10 IQR Outlier Exclusion Method Applied to Daily Influent NH4 Values 1-7

Figure 1.11 IQR Outlier Exclusion Method Applied to Daily Influent TP Values 1-7

Figure 1.12 Influent Flow ADA and ADMM Values from 2017-2022 1-8

Figure 1.13 Influent Flow per Capita ADA and ADMM Values from 2017-2022 1-8

Figure 1.14 Influent BOD₅ Load ADA and ADMM Values from 2017-2022 1-9

Figure 1.15 Influent BOD₅ Load per Capita ADA and ADMM Values from 2017-2022 1-9

Figure 1.16 Daily Influent BOD₅ Concentrations from 2017-2022 1-10

Figure 1.17 Influent TSS Load ADA and ADMM Values from 2017-2022 1-10

Table 7.5 7-21



CITY AND COUNTY OF BROOMFIELD | WASTEWATER UTILITY PLAN 

x | AUGUST 2023 | DRAFT  

Figure 1.18 Influent TSS Load per Capita ADA and ADMM Values from 2017-2022 1-11 

Figure 1.19 Daily Influent TSS Concentrations from 2017-2022 1-11 

Figure 1.20 Influent TKN Load ADA and ADMM Values from 2017-2022 1-12 

Figure 1.21 Influent TKN Load per Capita ADA and ADMM Values from 2017-2022 1-12 

Figure 1.22 Influent NH4 Load ADA and ADMM Values from 2017-2022 1-13 

Figure 1.23 Influent TP Load ADA and ADMM Values from 2017-2022 1-13 

Figure 1.24 Influent NH4 Load per Capita ADA and ADMM Values from 2017-2022 1-14 

Figure 1.25 Influent TP Load per Capita ADA and ADMM Values from 2017-2022 1-14 

Figure 1.26 Daily Peak Instantaneous and Daily Cumulative Influent Flow from 
2017-2022 1-17 

Figure 1.27 Percentile Plot of Flows from 2017-2022 1-17 

Figure 1.28 Projected Influent Flow from 2022-2043 1-19 

Figure 1.29 Projected Influent BOD Loading from 2022-2043 1-20 

Figure 1.30 BWRF Effluent Temperature and Big Dry Creek MWAT Standards 1-25 

Figure 1.31 Average PFAS and HI Concentrations for Influent, Effluent, and 
Reuse Streams 1-30 

Figure 1.32 Emissions and Offsets within the System Boundary 1-43 

Figure 1.33 Emissions and Offsets by Category 1-47 

Figure 2.1 Summary of Condition Assessment Findings 2-3 

Figure 3.1 BWRF Existing Process Flow Diagram 3-3 

Figure 3.2 Typical TSS and BOD₅ Removal vs. HRT for Primary Clarifiers 3-8 

Figure 3.3 Peak Wet Weather Diurnal Flow Profile from August 16, 2022 3-9 

Figure 3.4 Theoretical Capacity of Existing EQ Basins at PHF of 31.2 mgd 3-10 

Figure 3.5 SPA of Existing Secondary Clarifiers at EQ PHF of 18.6 mgd and 
170 mL/g SVI 3-18 

Figure 3.6 Simplified Summary of Current Liquid Stream Treatment Capacities 3-21 

Figure 3.7 Conceptual Layout of New Flow EQ Structures 3-23 

Figure 3.8 Conceptual Process Flow Diagram of the MBR Alternative 3-26 

Figure 3.9 Conceptual Site Plan of MBR Alternative at 14.0 mgd ADMMF 3-28 

Figure 3.10 Conceptual Process Flow Diagram of the IFAS Alternative 3-30 

Figure 3.11 SPA for Eight Secondary Clarifiers at EQ PHF of 22 mgd and 
200 mL/g SVI 3-32 

Figure 3.12 SPA for Eight Secondary Clarifiers at EQ PHF of 29 mgd and 
150 mL/g SVI 3-32 



WASTEWATER UTILITY PLAN | CITY AND COUNTY OF BROOMFIELD 

 DRAFT | AUGUST 2023 | xi 

Figure 3.13 Conceptual Site Plan of IFAS Expansion Alternative at 14.0 mgd ADMMF 3-33 

Figure 3.14 Overview of Emerging and Established Sidestream Nitrogen 
Removal Technologies 3-36 

Figure 3.15 Simplified Diagram of Nitrogen Cycle with DMX 3-37 

Figure 3.16 Overview of Emerging and Established Sidestream Phosphorus 
Removal Technologies 3-38 

Figure 4.1 Discrepancy Between Current Plant-Reported and Mass-Balance-
Calculated Primary Sludge Loads 4 

Figure 4.2 Proposed Thickening System Schematic 8 

Figure 4.3 Historical RIN Pricing 26 

Figure 4.4 RECs under RPS Programs Compared with D3 RIN Prices 28 

Figure 4.5 Biogas Alternatives GHG Emissions and Offsets by Source 36 

Figure 5.1 Projected Broomfield Population Growth by Planning Area, 2023-2050 5-3 

Figure 5.2 Conceptual Facility Service Area and Location 5-4 

Figure 5.3 Comparison of Colorado Wastewater Treatment Facilities' Flow 
Capacities to Site Areas 5-4 

Figure 5.4 Conceptual Layout for Complete Satellite Facility – Treats Liquid and 
Solids Streams 5-9 

Figure 5.5 Conceptual Layout for Scalping Satellite Facility – Only Treats 
Liquid Stream 5-9 

Figure 6.1 Proposed Direct Potable Reuse Conveyance 6-8 

Figure 6.2 Proposed Indirect Potable Reuse Conveyance 6-9 

Figure 6.3 Proposed CBAT Treatment Train for Potable Reuse 6-11 

Figure 6.4 Steps Towards Potable Reuse Implementation and Estimated Timeframe 6-14 

Figure 7.1 Phase 1 Project – Site Layout and Components 7-5 

Figure 7.2 Phase 2 Project – Site Layout and Components 7-7 

Figure 7.3 Phase 3 Project – Site Layout and Components 7-9 

Figure 7.4 Phase 4 Project – Site Layout and Components 7-11 

Figure 7.5 Phase 5 Project Site Layout and Components 7-13 

Figure 7.6 Schedule of Projects and Permitting Requirements 7-15 

Figure 7.7 Proposed CIP Projects at BWRF 7-23 

Figure 7.8 Projected Cash Flow Expenditures by Year 7-24 

 

 
  



CITY AND COUNTY OF BROOMFIELD | WASTEWATER UTILITY PLAN 

xii | AUGUST 2023 | DRAFT  

 

 

 

 

-This Page Intentionally Left Blank- 

 

 

 

 

 

 



WASTEWATER UTILITY PLAN | CITY AND COUNTY OF BROOMFIELD 

 DRAFT | AUGUST 2023 | xiii 

Abbreviations 
AACE International Association for the Advancement of Cost Engineering International 
ADA average daily annual 
ADAF average daily annual flow 
ADMM average daily maximum month 
ADMMF average daily maximum month flow 
AGS aerobic granular sludge 
As Arsenic 
aSRT aerobic solids retention time 
AWPF advanced water purification facility 
B Boron 
BAF biologically activated filter 
Be Beryllium 
BNR biological nutrient removal 
BOD biochemical oxygen demand 
BOD₅ 5-day biochemical oxygen demand 
Broomfield City and County of Broomfield 
Btu British thermal units 
BWRF Broomfield Wastewater Reclamation Facility 
C Celsius 
Carollo Carollo Engineers 
CBAT carbon-based advanced treatment 
Cd Cadmium 
CDPHE Colorado Department of Public Health and Environment 
CDPS Colorado Discharge Permit System 
cf cubic foot 

cfm cubic feet per minute 
CFU colony forming units 
CH4 methane 
CIP capital improvement plan 
cm centimeter 
CMAR Construction Management at Risk 
CMU concrete masonry unit 
CN Cyanide 
CO2 carbon dioxide 
CO2e carbon dioxide equivalent 
COD chemical oxygen demand 
Cu Copper 
D3 cellulosic biofuel 
D5 advanced biofuel 
DAF dissolved air flotation 
DAFT dissolved air flotation thickener 



CITY AND COUNTY OF BROOMFIELD | WASTEWATER UTILITY PLAN 

xiv | AUGUST 2023 | DRAFT  

DB Design-Build 
DBB Design-Bid-Build 
DIP ductile iron pipe 
DM daily maximum 
DMX deammonification 
DO dissolved oxygen 
DPR direct potable reuse 
EBPR enhanced biological phosphorus removal 
EI&C electrical, instrumentation, and controls 
EPA Environmental Protection Agency 
EQ equalization 
eRIN Electric Renewable Identification Number 
F Fahrenheit 
FRP fiber-reinforced plastic 
ft/sec feet per second 
GAC granular activated carbon 
GBT gravity belt thickener 
GHG greenhouse gas 
gpcd gallons per capita per day 
gpd/sf gallons per day per square foot 
gpm gallons per minute 
GWP Global Warming Potentials 
GWR Great Western Reservoir 
HA health advisory 
HFPO-DA hexafluoropropylene oxide dimer acid 
Hg Mercury 
HI Hazard Index 
hp horsepower 
H2S hydrogen sulfide 
HRT hydraulic retention time 
HVAC heating, ventilation, and air conditioning 
I-25 Interstate 25 
I&C instrumentation and controls 
IFAS integrated fixed film activated sludge 
Incentive Program Voluntary Incentive Program 
IPCC Intergovernmental Panel on Climate Change 
IPR indirect potable reuse 
IPS Influent Pumping Station 
IQR interquartile range 
IR internal recycle 
IRA Inflation Reduction Act 
ITC investment tax credit 
IWC instream waste concentration 



WASTEWATER UTILITY PLAN | CITY AND COUNTY OF BROOMFIELD 

 DRAFT | AUGUST 2023 | xv 

IX ion exchange 
kW kilowatt 
kWh kilowatt-hour 
lb pound 
lb VSS/cfd pounds of volatile suspended solids per cubic feet per day 
LCFS Low Carbon Fuel Standard 
µg/kg micrograms per kilogram 
µg/L micrograms per liter 
MBR membrane bioreactor 
MCC motor control center 
MCL maximum contaminant level 
MCWB mean coincident wet bulb 
MG million gallons 
mgd million gallons per day 
mg/L milligrams per liter 
mJ/cm2 millijoules per square centimeter 
mL milliliter 
mL/gram milliliter per gram 
MLR mixed liquor recycle 
MLSS mixed liquor suspended solids 
MLVSS mixed liquor volatile suspended solids 
mm millimeter 
MMBtu million British thermal units 
Mn Manganese 
Mo Molybdenum 
MOB (NUVODA) Mobile Organic Biofilm 
MOP 8 Design of Water Resource Recovery Facilities Manual of Practice No. 8 
mt metric ton 
MWAT maximum weekly average temperature 
MWh megawatt-hour 
NCWCD Northern Colorado Water Conservancy District 
NFPA National Fire Protection Association 
NFRWQPA North Front Range Water Quality Planning Association 
ng/L nanograms per liter 
NH4 ammonia 
nm nanometer 
N2O nitrous oxide 
NOEC no observed effect concentration 
NPDES National Pollutant Discharge Elimination System 
NPV net present value 
OEM original equipment manufacturer 
O&M operation and maintenance 
OP orthophosphorus 



CITY AND COUNTY OF BROOMFIELD | WASTEWATER UTILITY PLAN 

xvi | AUGUST 2023 | DRAFT  

P3 Public-Private Partnership 
Pb Lead 
PC primary clarifier 
pCi/L picocuries per liter 
PDR Process Design Report 
PFBS perfluorobutanesulfonic acid 
PFNA perfluorononanoic acid 
PEL Preliminary Effluent Limitations 
PFAS per- and polyfluoroalkyl substances 
PFOA perfluorooctanoic acid 
PFOS perfluorooctanesulfonic acid 
PHF peak hour flow 
PLC programmable logic controller 
POTW Publicly Owned Treatment Works 
ppcd pounds per capita per day 
ppd pounds per day 
pph pounds per hour 
pph/sf pounds per hour per square foot 
psig pounds per square inch gauge 
PSPS Primary Sludge Pumping Station 
PV photovoltaic 
PVC polyvinyl chloride 
RAS return activated sludge 
RDT rotary drum thickener 
REC Renewable Energy Certificates 
RFS Renewable Fuel Standard 
RIN Renewable Identification Number 
RNG renewable natural gas 
RO reverse osmosis 
RPS Renewable Portfolio Standards 
rTOC recalcitrant TOC 
RWTF recycled water treatment facility 
SC secondary clarifier 
SCADA supervisory control and data acquisition 
scf standard cubic foot 
scfm standard cubic feet per minute 
Se Selenium 
sf square foot 
sf/cf square feet per cubic foot 
SLR solids loading rate 
SoCalGas Southern California Gas Company 
SOR surface overflow rate 
SPA state point analysis 



WASTEWATER UTILITY PLAN | CITY AND COUNTY OF BROOMFIELD 

 DRAFT | AUGUST 2023 | xvii 

SRT solids retention time 
SU Standard Unit 
SVI sludge volume index 
SWD side water depth 
TDS total dissolved solids 
TENORM Technologically Enhanced Naturally Occurring Radioactive Materials 
TIN total inorganic nitrogen 
TKN total Kjeldahl nitrogen 
TN total nitrogen 
TOC total organic carbon 
TOrC trace organic contaminants 
TP total phosphorus 
TPAD temperature-phase anaerobic digestion 
TS total solids 
TSS total suspended solids 
TWAS thickened waste activated sludge 
UF ultrafiltration 
UFAT unified fermentation and thickening 
Utility Plan Wastewater Utility Plan 
UV ultraviolet 
UV/AOP ultraviolet advanced oxidation processes 
VFA volatile fatty acids 
VFD variable frequency drive 
VOC volatile organic compounds 
VS volatile solids 
VSR volatile solids reduction 
VSS volatile suspended solids 
WAS waste activated sludge 
WEF Water Environment Federation 
WERF Water Environment Research Foundation  
WET whole effluent toxicity 
WPC-DR-1 State of Colorado Design Criteria for Domestic Wastewater 

Treatment Works 
WQBEL water quality-based effluent limit 
WQCC Water Quality Control Commission 
WQCD Water Quality Control Division 
WRF wastewater reclamation facility 
WRI/WBCSD World Resources Institute and the World Business Council for Sustainable 

Development 

WTF water treatment facility 

Xcel Xcel Energy 
yd3/d cubic yards per day 
  



CITY AND COUNTY OF BROOMFIELD | WASTEWATER UTILITY PLAN 

xviii | AUGUST 2023 | DRAFT  

 

 

 

 

-This Page Intentionally Left Blank- 

 



EXECUTIVE SUMMARY | WASTEWATER UTILITY PLAN | CITY AND COUNTY OF BROOMFIELD 

 DRAFT | AUGUST 2023 | ES-1 

ES 

EXECUTIVE SUMMARY 

The City and County of Broomfield (Broomfield) operates the Broomfield Wastewater 
Reclamation Facility (BWRF), which provides wastewater treatment and resource recovery for 
the Broomfield service area. This Wastewater Utility Plan (also referred to as a Master Plan) 
summarizes the current and future needs of the BWRF and defines a $524 million capital 
improvement program (CIP) to address these needs. The following sections briefly introduce and 
summarize the content of this Wastewater Utility Plan. The Master Plan is also required to 
document projects and allow for State approval. 

Planning Objectives 

As defined by Broomfield staff, the primary objectives of the Wastewater Utility Plan are to: 

• Define future regulations and develop a phased strategy for implementing solutions. 